
www.tpomag.com
NOVEMBER 2014

Sustainable Operations: 
Green facilities in Calgary, Alberta

PAGE 22

Kanahou Alana
Lead Operator
Long Key, Fla.

Technology Deep Dive: 
A new twist on dewatering

PAGE 56

In My Words: 
Getting help with CHP

PAGE 58

Knowledge is

Power
EXTENSIVE STUDY, CAREFUL OBSERVATION 
AND DILIGENT TESTING BRING BIG RESULTS 
FOR A SMALL FLORIDA BATCH PLANT PAGE 24





HERE ARE THE HIGHLIGHTS:

Ovivo Bongo™ Series Double Aperture Fine Screens
Our brand new Bongo™ Series was a breakout star of 
the show. Flexible, cost effective and efficient. 

AEROSTRIP® Aerators
AEROSTRIP® fine bubble diffusers have the highest 
proven energy-efficiency and longest documented 
service life in the world.
[...]
34     TREATMENT PLANT OPERATOR

EDITOR’S NOTE: Since this article was written, Clinton’s water quality superin-
tendent Dan Riney has retired from that community and has taken a position with 
the City of Topeka, Kan.
 
NUTRIENT REMOVAL IS A HOT TOPIC IN OPERATOR 
circles. There’s worry about stricter nitrogen and phosphorus limits and the 
cost and difficulty of meeting them.

If you ask Dan Riney and Bob Milroy, the concerns are largely unfounded. 
They run the new Clinton (Iowa) Regional Water Reclamation Facility and 
its biological nutrient removal (BNR) process. The BNR added less than $1 
million to the plant’s cost. The operations staff adapted easily to it. The pro-
cess is heavily automated.

Best of all, the plant’s effluent today meets what the Clinton team expects 
to be its permit standard in 2018: yearly averages of 10 mg/L total nitrogen 
and 1.0 mg/L total phosphorus. “It’s nothing to be scared of,” says Milroy, 
assistant plant superintendent. “It’s just more concrete, a few more mixers 
and a few more mixed liquor pumps. The process happens by itself.”

The BNR is a central feature of the new 8 mgd (design) facility, which 
went online in September 2012. The 18-member staff made a smooth transi-
tion from an antiquated plant to the new facility’s modern technology. Among 
various honors, the plant earned the 2013 Governor’s Environmental Excel-
lence Award.

 
OUT WITH THE OLD

The City of Clinton (population 27,000) built the new facility in response 
to a consent decree imposed in 2009 by the state attorney general’s office. 

The old treatment plant was built in 
1963 and upgraded in several stages 
to an activated sludge process in the 
1970s.

In the mid-1990s, the aeration 
tanks were retrofitted with fine-bub-
ble ceramic disc diffusers, and capac-
ity was expanded with addition of a 
clarifier and a digester. Projects in 
the next decade included replace-
ment of a failed digester cover, replace-
ment of influent pumps and addition of influent screening. “Starting in the 
late 1990s, there were some compliance issues,” says Riney, water quality 
superintendent since 1985. “TSS and ammonia were the two big hitters.” 

Then there was the matter of overflows. “We have a combined sewer sys-
tem, and flows would shoot up to nearly 26 mgd during major rain events,” 
Riney says. “The consent decree mandated a new treatment plant and a long-
term control plan to eliminate combined sewer overflow [CSO] discharges.

“The treatment plant project has cost us $70 million. Our estimate for 
the 25 years we’ve been given to do collection system work is in the neigh-
borhood of $120 million. It involves separation of the sewers and replace-
ment of at least four major pump stations that are more than 40 years old.” 
The aim is to reduce CSOs to four to six per year.

At present, says Milroy, “There are spots along the river that overflow 
when the collection system gets overwhelmed. One lift station alone aver-
ages 25 to 30 CSOs per year.”

The BNR
Don’t Fear

AN IOWA PLANT TEAM ADAPTS QUICKLY TO BIOLOGICAL NUTRIENT 
REMOVAL IN A BRAND-NEW ADVANCED TREATMENT FACILITY  
WITH A LIST OF AWARDS THAT SHOULD INSTILL COMMUNITY PRIDE

STORY: Ted J. Rulseh
PHOTOGRAPHY: Mark Hirsch

wastewater: PLANT
top performer

WORKING TOGETHER
Because the old facility was landlocked, a rehabilitation and expansion 

project was not an option. “Building a new plant on virgin ground — that 
was a given,” Riney says. “With that empty palette in front of us, we talked 
about how big to build it to allow for economic development.”

During those discussions, the cities of Camanche (population 6,000) and 
Low Moor (500), facing major upgrades to their treatment systems, approached 
Clinton about taking their wastewater. Meanwhile, the state Department of 
Natural Resources had assembled a team to develop what is now known as 
the Iowa Nutrient Reduction Strategy. 

In that environment, the firm, HDR, designed the facility and included 
the BNR process at an incremental cost of “probably less than $1 million,” 
says Riney. “It seemed like a logical thing to include. It was apparent that if 
we were to wait and add BNR on later it would cost a lot more,” possibly more 
than $4 million.

Clinton (Iowa) Regional  
Water Reclamation Facility
COMMISSIONED: | 2012               
POPULATION SERVED: | 33,500
EMPLOYEES: | 18
FLOWS: | 8 mgd design, 5.3 mgd average, 17 mgd peak
TREATMENT LEVEL: | Secondary      
TREATMENT PROCESS: | Oxidation ditch, biological nutrient removal
RECEIVING WATER: | Beaver Slough (Mississippi River)
BIOSOLIDS: | Landfill cover
ANNUAL BUDGET: | $4 million (operations)
WEBSITE: | www.ci.clinton.ia.us
GPS COORDINATES: | Latitude: 41°48’38.05” N; longitude: 90°13’53.48” W

Team members at the Clinton facility include, from left, Gaylon Pewe, operator;  
Dan Riney, water quality superintendent; Ken Decker and David Burn, operators;  
and Bob Milroy, assistant superintendent. (Rotary presses from Fournier Industries.)



tpomag.com    November 2014   35

EDITOR’S NOTE: Since this article was written, Clinton’s water quality superin-
tendent Dan Riney has retired from that community and has taken a position with 
the City of Topeka, Kan.
 
NUTRIENT REMOVAL IS A HOT TOPIC IN OPERATOR 
circles. There’s worry about stricter nitrogen and phosphorus limits and the 
cost and difficulty of meeting them.

If you ask Dan Riney and Bob Milroy, the concerns are largely unfounded. 
They run the new Clinton (Iowa) Regional Water Reclamation Facility and 
its biological nutrient removal (BNR) process. The BNR added less than $1 
million to the plant’s cost. The operations staff adapted easily to it. The pro-
cess is heavily automated.

Best of all, the plant’s effluent today meets what the Clinton team expects 
to be its permit standard in 2018: yearly averages of 10 mg/L total nitrogen 
and 1.0 mg/L total phosphorus. “It’s nothing to be scared of,” says Milroy, 
assistant plant superintendent. “It’s just more concrete, a few more mixers 
and a few more mixed liquor pumps. The process happens by itself.”

The BNR is a central feature of the new 8 mgd (design) facility, which 
went online in September 2012. The 18-member staff made a smooth transi-
tion from an antiquated plant to the new facility’s modern technology. Among 
various honors, the plant earned the 2013 Governor’s Environmental Excel-
lence Award.

 
OUT WITH THE OLD

The City of Clinton (population 27,000) built the new facility in response 
to a consent decree imposed in 2009 by the state attorney general’s office. 

The old treatment plant was built in 
1963 and upgraded in several stages 
to an activated sludge process in the 
1970s.

In the mid-1990s, the aeration 
tanks were retrofitted with fine-bub-
ble ceramic disc diffusers, and capac-
ity was expanded with addition of a 
clarifier and a digester. Projects in 
the next decade included replace-
ment of a failed digester cover, replace-
ment of influent pumps and addition of influent screening. “Starting in the 
late 1990s, there were some compliance issues,” says Riney, water quality 
superintendent since 1985. “TSS and ammonia were the two big hitters.” 

Then there was the matter of overflows. “We have a combined sewer sys-
tem, and flows would shoot up to nearly 26 mgd during major rain events,” 
Riney says. “The consent decree mandated a new treatment plant and a long-
term control plan to eliminate combined sewer overflow [CSO] discharges.

“The treatment plant project has cost us $70 million. Our estimate for 
the 25 years we’ve been given to do collection system work is in the neigh-
borhood of $120 million. It involves separation of the sewers and replace-
ment of at least four major pump stations that are more than 40 years old.” 
The aim is to reduce CSOs to four to six per year.

At present, says Milroy, “There are spots along the river that overflow 
when the collection system gets overwhelmed. One lift station alone aver-
ages 25 to 30 CSOs per year.”

The BNR
Don’t Fear

AN IOWA PLANT TEAM ADAPTS QUICKLY TO BIOLOGICAL NUTRIENT 
REMOVAL IN A BRAND-NEW ADVANCED TREATMENT FACILITY  
WITH A LIST OF AWARDS THAT SHOULD INSTILL COMMUNITY PRIDE

STORY: Ted J. Rulseh
PHOTOGRAPHY: Mark Hirsch

wastewater: PLANT
top performer

WORKING TOGETHER
Because the old facility was landlocked, a rehabilitation and expansion 

project was not an option. “Building a new plant on virgin ground — that 
was a given,” Riney says. “With that empty palette in front of us, we talked 
about how big to build it to allow for economic development.”

During those discussions, the cities of Camanche (population 6,000) and 
Low Moor (500), facing major upgrades to their treatment systems, approached 
Clinton about taking their wastewater. Meanwhile, the state Department of 
Natural Resources had assembled a team to develop what is now known as 
the Iowa Nutrient Reduction Strategy. 

In that environment, the firm, HDR, designed the facility and included 
the BNR process at an incremental cost of “probably less than $1 million,” 
says Riney. “It seemed like a logical thing to include. It was apparent that if 
we were to wait and add BNR on later it would cost a lot more,” possibly more 
than $4 million.

Clinton (Iowa) Regional  
Water Reclamation Facility
COMMISSIONED: | 2012               
POPULATION SERVED: | 33,500
EMPLOYEES: | 18
FLOWS: | 8 mgd design, 5.3 mgd average, 17 mgd peak
TREATMENT LEVEL: | Secondary      
TREATMENT PROCESS: | Oxidation ditch, biological nutrient removal
RECEIVING WATER: | Beaver Slough (Mississippi River)
BIOSOLIDS: | Landfill cover
ANNUAL BUDGET: | $4 million (operations)
WEBSITE: | www.ci.clinton.ia.us
GPS COORDINATES: | Latitude: 41°48’38.05” N; longitude: 90°13’53.48” W

Team members at the Clinton facility include, from left, Gaylon Pewe, operator;  
Dan Riney, water quality superintendent; Ken Decker and David Burn, operators;  
and Bob Milroy, assistant superintendent. (Rotary presses from Fournier Industries.)



36     TREATMENT PLANT OPERATOR

At present, the Clinton permit calls only for monthly monitoring of total 
nitrogen and total phosphorus. “Our monitoring shows that we are already in 
compliance with the 10 mg/L nitrogen and 1.0 mg/L phosphorus standards,” 
Riney says.

The consent decree said the new plant had to be online by the end of 2012 
and in compliance by July 1, 2013. “The new plant first received flow on Sept. 
21, 2012, and by that point we had actually managed to bring the old plant 
into compliance — it had been for about 14 months. We transitioned from 
the old plant to the new plant and never had a violation.”

 
MAJOR IMPROVEMENT

The old treatment plant process included screening and grit removal, 
primary settling, activated sludge treatment and final clarification. Thick-
ened biosolids were anaerobically digested. The new process actually starts 
at the old plant site. Influent arriving there passes through coarse bar screens 
(Vulcan Industries) and then is forced about 2.5 miles to the new facility 
(influent pumps from Pentair – Fairbanks Nijhuis). 

At the headworks it passes through perforated plate fine screens (Huber 
Technology) and a PISTA Grit Chamber vortex grit removal system (Smith 
& Loveless). A splitter box then diverts the flow directly to three racetrack-

style oxidation ditches (designed 
by HDR). There is no primary set-
tling step.  

In the BNR process, the waste-
water passes through anaerobic, 
anoxic and aerobic zones. Aeration 
is provided by three 150 hp HSI 
turbo blowers (Atlas Copco) and 
fine-bubble diffusers (Sanitaire – a 
Xylem Brand). Waste activated sludge 
is delivered to four aerobic digesters 
aerated by four 100 hp HSI turbo 

BENEFICIAL USE – AT THE LANDFILL
The switch to a new treatment process in Clinton includes a change 

in the beneficial use for biosolids. While the old treatment plant oper-
ated, biosolids were applied as liquid to crops on 176 acres of city land 
overseen by the municipal airport. Now, Class B cake material is mixed 
50-50 with topsoil and used for cover at the Clinton County landfill.

“When we designed the new plant, we decided to go with dewa-
tered biosolids instead of liquid handling for the obvious reduction in 
volume and hauling cost,” says Dan Riney, water quality superintendent. 
“At the time our fleet of tank trucks were beyond their life expectancy.

“We have enough covered concrete pad storage for an estimated 
year and a half of biosolids production. The original plan was to 
contract land-apply twice a year. A contractor would come in spring 
before planting and in fall after harvest. They would load the mate-
rial, haul it and spread it — a turnkey operation. Then we got the idea 
of going to the landfill.”

Riney and Bob Milroy, assistant plant superintendent, raised  
the prospect with Brad Seward, landfill manager, who responded 
positively. They obtained the necessary permits from the state 
Department of Natural Resources and put the plan into action.

The hauling distance to the landfill is 5 miles, versus 7 miles to  
the farm site. “We pay a $15-per-ton tipping fee to haul to the 
landfill,” says Riney. “By my estimate, we are now paying about 
one-third what it would have cost to contract land-apply. We are 
saving more than $100,000 a year.”

The biosolids consist of aerobically digested waste activated 
sludge. Material leaving the digesters passes through rotary drum 
thickeners (Parkson Corp.) followed by dewatering to 18 percent 
solids on three banks of rotary presses (Fournier Industries). The 
plant’s total production is about 465 dry tons per year.

Clinton Regional Water Reclamation Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 211 mg/L 8.0 mg/L 40 mg/L

TSS 248 mg/L 13.0 mg/L 25 mg/L

Ammonia 20.5 mg/L 0.8 mg/L 68.6 mg/L (Feb)

Total N 29.3 mg/L 7.7 mg/L Monitor monthly

Total P 5.0 mg/L 0.6 mg/L Monitor monthly

Tracie Kelly conducts BOD in the lab at the old treatment plant.

‘‘Our monitoring 

shows that we are 

already in compliance 

with the 10 mg/L  

nitrogen and 1.0 mg/L 

phosphorus standards.”
DAN RINEY ‘‘During rain events at the old facility, we would wash out everything, 

and we would have to start all over and re-establish our floc and 

microbial activity. There was absolutely nothing we could do to keep 

the solids from going over the side and into the river.”
 BOB MILROY

Dan Riney (left) and Bob Milroy helped 
team members adapt quickly to the new 
treatment plant’s biological nutrient 
removal process (final clarifiers supplied 
by Evoqua Water Technologies).



At present, the Clinton permit calls only for monthly monitoring of total 
nitrogen and total phosphorus. “Our monitoring shows that we are already in 
compliance with the 10 mg/L nitrogen and 1.0 mg/L phosphorus standards,” 
Riney says.

The consent decree said the new plant had to be online by the end of 2012 
and in compliance by July 1, 2013. “The new plant first received flow on Sept. 
21, 2012, and by that point we had actually managed to bring the old plant 
into compliance — it had been for about 14 months. We transitioned from 
the old plant to the new plant and never had a violation.”

 
MAJOR IMPROVEMENT

The old treatment plant process included screening and grit removal, 
primary settling, activated sludge treatment and final clarification. Thick-
ened biosolids were anaerobically digested. The new process actually starts 
at the old plant site. Influent arriving there passes through coarse bar screens 
(Vulcan Industries) and then is forced about 2.5 miles to the new facility 
(influent pumps from Pentair – Fairbanks Nijhuis). 

At the headworks it passes through perforated plate fine screens (Huber 
Technology) and a PISTA Grit Chamber vortex grit removal system (Smith 
& Loveless). A splitter box then diverts the flow directly to three racetrack-

style oxidation ditches (designed 
by HDR). There is no primary set-
tling step.  

In the BNR process, the waste-
water passes through anaerobic, 
anoxic and aerobic zones. Aeration 
is provided by three 150 hp HSI 
turbo blowers (Atlas Copco) and 
fine-bubble diffusers (Sanitaire – a 
Xylem Brand). Waste activated sludge 
is delivered to four aerobic digesters 
aerated by four 100 hp HSI turbo 

BENEFICIAL USE – AT THE LANDFILL
The switch to a new treatment process in Clinton includes a change 

in the beneficial use for biosolids. While the old treatment plant oper-
ated, biosolids were applied as liquid to crops on 176 acres of city land 
overseen by the municipal airport. Now, Class B cake material is mixed 
50-50 with topsoil and used for cover at the Clinton County landfill.

“When we designed the new plant, we decided to go with dewa-
tered biosolids instead of liquid handling for the obvious reduction in 
volume and hauling cost,” says Dan Riney, water quality superintendent. 
“At the time our fleet of tank trucks were beyond their life expectancy.

“We have enough covered concrete pad storage for an estimated 
year and a half of biosolids production. The original plan was to 
contract land-apply twice a year. A contractor would come in spring 
before planting and in fall after harvest. They would load the mate-
rial, haul it and spread it — a turnkey operation. Then we got the idea 
of going to the landfill.”

Riney and Bob Milroy, assistant plant superintendent, raised  
the prospect with Brad Seward, landfill manager, who responded 
positively. They obtained the necessary permits from the state 
Department of Natural Resources and put the plan into action.

The hauling distance to the landfill is 5 miles, versus 7 miles to  
the farm site. “We pay a $15-per-ton tipping fee to haul to the 
landfill,” says Riney. “By my estimate, we are now paying about 
one-third what it would have cost to contract land-apply. We are 
saving more than $100,000 a year.”

The biosolids consist of aerobically digested waste activated 
sludge. Material leaving the digesters passes through rotary drum 
thickeners (Parkson Corp.) followed by dewatering to 18 percent 
solids on three banks of rotary presses (Fournier Industries). The 
plant’s total production is about 465 dry tons per year.

Clinton Regional Water Reclamation Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 211 mg/L 8.0 mg/L 40 mg/L

TSS 248 mg/L 13.0 mg/L 25 mg/L

Ammonia 20.5 mg/L 0.8 mg/L 68.6 mg/L (Feb)

Total N 29.3 mg/L 7.7 mg/L Monitor monthly

Total P 5.0 mg/L 0.6 mg/L Monitor monthly

Tracie Kelly conducts BOD in the lab at the old treatment plant.

‘‘Our monitoring 

shows that we are 

already in compliance 

with the 10 mg/L  

nitrogen and 1.0 mg/L 

phosphorus standards.”
DAN RINEY ‘‘During rain events at the old facility, we would wash out everything, 

and we would have to start all over and re-establish our floc and 

microbial activity. There was absolutely nothing we could do to keep 

the solids from going over the side and into the river.”
 BOB MILROY

Dan Riney (left) and Bob Milroy helped 
team members adapt quickly to the new 
treatment plant’s biological nutrient 
removal process (final clarifiers supplied 
by Evoqua Water Technologies).



38     TREATMENT PLANT OPERATOR

blowers (Atlas Copco) and coarse-bubble diffusers 
(Sanitaire).

The aeration process is automated through a feed-
back loop. A dissolved oxygen probe (Hach Company) 
in each basin regulates blower activation and speed by 
way of upper and lower setpoints. The blowers are equipped 
with variable-frequency drives. The system is set to hold 
DO in the basins at about 2.0 mg/L.

After aeration, the flow passes to three final clarifi-
ers (Evoqua Water Technologies). Final effluent flows to 
a pump station (Pentair - Fairbanks Nijhuis) and is sent 
back to outfall at the former facility. There is no disin-
fection now, but UV disinfection will be added by 2017 
to comply with the consent decree.

RESULTS DELIVERED 
The biggest improvement so far has been in process 

stability in the face of wet weather. The new plant can 
treat a maximum wet-weather flow of 17 mgd. As insur-

ance against such events, the old plant’s coarse bar screen, 
grit removal system and the three rectangular primary 
clarifiers have been converted to a wet-weather retention 
and treatment facility. 

An adjustable weir can be set anywhere between 12 
and 17 mgd. Any flow above the weir setting is diverted 
to the CSO facility for preliminary and primary treat-
ment before discharge to the river. “There is essentially 
no limit on how much the old facility can take,” says 
Riney. “We have seen more than 27 mgd.”

Milroy recalls, “During rain events at the old facil-
ity, we would wash out everything, and we would have 
to start all over and re-establish our floc and microbial 
activity. There was absolutely nothing we could do to 
keep the solids from going over the side and into the 
river. It was the most helpless feeling I ever had in this 
business. Now we don’t even have to think about it. We’ve 
experienced major rain events through this plant, and 
we don’t even blink an eye.”  

Process automation and a well-trained team keep the 
plant performing consistently. “The BNR process was new to everyone,” says 
Riney. “The SCADA system was new. I can’t say enough about the staff. They 
really did rise to the occasion.” Besides Riney and Milroy, both Grade IV 
(highest) wastewater operators, the team includes:

• Mike Baker, pretreatment director/FOG enforcement
• Rita Schaeffer, administrative assistant
• Jane Teney, laboratory superintendent (winner, 2011 Iowa Water Envi-

ronment Association Laboratory Analyst Excellence Award) and Tracie 
Kelly, laboratory technician

• Plant operators David Burn, Ken Decker, Mark Krauss and Gaylon Pewe
• Maintenance operators Scott Shirley, Thomas Witt, Conner Galloway 

and Ken Jackson

• Collection system maintenance specialists Elijah Ball, Casey Green 
and Dan Millard 

 
THOROUGHLY TRAINED

To get the team acclimated, Riney and Milroy, along with the plant equip-
ment vendors and Lyle Johnson, process specialist with HDR, led an exten-
sive program of classroom and hands-on training for operations and maintenance 
staff that ultimately encompassed more than 400 hours per person.

“The thing you have to realize is that every single part of this plant was 
a whole new method of doing things than we had ever done before,” Milroy 
says. “We might have had a basic idea of grit removal, but this was a totally 
different kind of grit system. Oxidation ditches are similar to activated sludge, 
but they work a lot differently. All the technology was new to everybody. 

David Burn checks the polymer 
dosage for the biosolids presses.

‘‘We’re not in this business to 

lawyer up when a new standard 

comes down the pike. We’re in this 

business to put out clean water.”
DAN RINEY

It was as new to me as it was to them. It was a matter of working through it 
together.”

The plant was constructed on a 32-month cycle, and the training began 
about halfway through. Says Riney, “We were still operating the old facility 
24/7. So we shuffled guys in and out of the work schedule for training. We 
also made a point of taking them out every three months or so during con-
struction and having them tour the new place. We wanted them to get a good 
view of the plant actually coming up out of the ground. I think that helped 
quite a bit with the buy-in.

“It has been challenging. Let’s face it — nobody likes change. The staff 
was a little fearful, but some have been at this for quite a while, and the prac-
tices and principles weren’t necessarily new. My hat is off to them for the 
way they embraced the change. I know they take a lot more pride in this 
facility than in the old one.”

 
TAKING PROPER CARE

Operators are now more involved in basic housekeeping and light planned 
maintenance (like fluid checks and filter changes) than in the past. Major 
items like pump and motor rebuilds will remain the province of the main-
tenance staff. A computerized maintenance management system (AllMax 
Software) automatically churns out work orders.

The team’s biggest challenge was learning the SCADA system (with Won-
derware software from Invensys). Automation at the old plant consisted of one 
programmable logic controller. Now operators can monitor and control the plant 
from human-machine interfaces in any of five locations, one in each building.

The plant is staffed seven days a week, eight hours a day. In the off hours, 
an on-call operator can access the SCADA system using a smartphone and 
in most cases address issues without reporting to the plant. “We went the 
smartphone route instead of a laptop because the on-call operator might want 
to go out to dinner with his family, and this way he’s not lugging a laptop 
around,” Milroy says.

 
GETTING NOTICE

Since startup, the Clinton plant has been earning recognition from mul-
tiple directions. Adam Schnieders, lead author of the Iowa DNR’s Nutrient 
Reduction Strategy, nominated the plant for the Governor’s Award, “because 
we were the first and I believe we are still the only BNR facility in Iowa,” 
says Riney, the 2004 winner of the William D. Hatfield Award from the Iowa 
Water Environment Association.

The plant also has won the 2013 Project of the Year Award in the $25 mil-
lion to $75 million category from the Iowa Chapter, American Public Works 
Association. In addition, it received a Grand Conceptor Award from the 
American Council of Engineering Companies. Clinton, Camanche and Low 
Moor earned a 2013 All Star Community Award from the Iowa League of 
Cities for their cooperation in completing the plant project.

An essential lesson from the experience with the plant is that nutrient 
removal should not be an object of dread, Riney and Milroy agree. “It’s not 
the biological nightmare that people are afraid of,” says Riney. “A lot of folks 
are fighting it. There are court actions against it.

“But we’re not in this business to lawyer up when a new standard comes down 
the pike. We’re in this business to put out clean water. Just go ahead and do it. 
Don’t be afraid of it. It is part of the obligation we have to the environment.”   

AllMax Software, Inc.
800/670-1867
www.allmaxsoftware.com
(See ad page 69) 

Evoqua Water  
Technologies, LLC
www.evoqua.com

Fournier Industries, Inc.
418/423-6912
www.rotary-press.com
(See ad page 41) 

Hach Company
800/227-4224
www.hach.com
(See ad page 2) 

HDR
800/366-4411
www.hdrinc.com

HSI Blowers
800/725-2291
www.hsiblowers.com

Huber Technology, Inc.
704/949-1010
http://huberforum.net
(See ad page 7) 

 featured   products from:
Invensys Operations Management
949/727-3200
www.iom.invensys.com

Parkson Corporation
888/727-5766
www.parkson.com

Pentair – Fairbanks Nijhuis
913/371-5000
www.fairbanksnijhuis.com

Sanitaire – a Xylem Brand
855/995-4261
www.sanitaire.com

Smith & Loveless, Inc.
800/898-9122
www.smithandloveless.com
(See ad page 31) 

Vulcan Industries, Inc.
712/642-2755
www.vulcanindustries.com

Plant team members shown outside the main building at the old plant are, 
front row, from left: Tracie Kelly, Rita Schaeffer and Jane Teney; back row, 
Mike Baker, Conner Galloway, Casey Green and Ken Jackson. 



tpomag.com    November 2014   39

blowers (Atlas Copco) and coarse-bubble diffusers 
(Sanitaire).

The aeration process is automated through a feed-
back loop. A dissolved oxygen probe (Hach Company) 
in each basin regulates blower activation and speed by 
way of upper and lower setpoints. The blowers are equipped 
with variable-frequency drives. The system is set to hold 
DO in the basins at about 2.0 mg/L.

After aeration, the flow passes to three final clarifi-
ers (Evoqua Water Technologies). Final effluent flows to 
a pump station (Pentair - Fairbanks Nijhuis) and is sent 
back to outfall at the former facility. There is no disin-
fection now, but UV disinfection will be added by 2017 
to comply with the consent decree.
[...]
means finding their source is important: Their presence may 

indicate nearby improper disposal of sewage.



tpomag.com    November 2014   43

Cl-Leaders of a small community water system in Florida inquired with 
specialists and Florida Gateway College about the origin of chlorides 
in source water.

College representatives explained that the majority of chloride ions 
found in groundwater near the coast are of marine origin. Chloride ions can 
be introduced to groundwater through mixing with salt water, either as 
lateral intrusion from saline water bodies or as highly mineralized water 
up-coning from deeper aquifers.

Sodium and chloride also occur in domestic wastewater, which means 
finding their source is important: Their presence may indicate nearby 
improper disposal of sewage. Elevated sodium and chloride must be consid-
ered an indication of increased risk of more serious bacterial or chemical 
pollution until a more detailed analysis identifies the actual origin.

 
FINDING THE SOURCE

Chloride concentrations in groundwater worldwide average close to 6 
mg/L. Chlorides in Florida’s groundwater are significantly higher because 
of saltwater intrusion and a marine aerosol effect. The average chloride con-
centration in seawater is 19,000 mg/L. The drinking water standard for 
chloride is 250 mg/L. At concentrations above 250 mg/L, chloride can 
impart a salty taste. Elevated sodium and chloride increase water’s ionic 
conductance, and thus increase the potential for corrosive water damage to 
plumbing fixtures.

The college explained to the community that its raw water source in the 
Floridan aquifer system moves from areas of high potential head to areas of 
low potential head. The potentiometric surface in 1960 ranged from more 
than 60 feet above sea level to about 30 feet above sea level in the depression 
in the south-central part of the county. In 1999, the potentiometric surface 
ranged from about 53 feet above sea level to 17 feet above sea level within 
that depression.

A comparison of 1960 potentiometric surface with that of 1999 showed 
that heads in most of the county had declined from 5 to 26 feet since 1960. 
The degree of decline in the potentiometric surface varies depending on the 
location. Long-term hydrographs of Floridan aquifer system monitoring 
wells indicate a downward trend of water levels in many wells in the county. 
Water levels showed declines of about 25 to 30 feet from 1940 to 2001.

The potentiometric surface of the Floridan aquifer system has gradu-

ally declined primarily as a result of increased pumping. Associated with 
this decline has been increased potential for movement of saline water into 
the freshwater zones of the aquifer system. Gradual but continual increases 
in chloride in water from the aquifer have been observed in a number of 
wells in the county. The potential for saltwater intrusion is expected to 
increase as population growth places greater demands on groundwater 
resources of northeastern Florida.

 
CONTROLLING CONCENTRATIONS

Chloride concentrations also have increased with time. At present, chlo-
rides in samples from only a few wells exceed the 250 mg/L. However, con-
tinued declines in aquifer water levels increase the risk of further 
water-quality degradation. As water levels have declined about 24 feet in 70 
years, chloride concentrations have increased by 63 mg/L.

The U.S. EPA has set a maximum contaminant level of 250 ppm chlo-
ride, which is the point at which water starts to taste salty. Typical back-
ground levels of sodium and chloride are less than 20 mg/L. At present, 
there are no health-based standards for sodium or chloride under the Fed-
eral Safe Drinking Water Act.   

Normally, the best method to control sodium and chloride in drinking 
water is to better manage activities that add salt in the recharge area of the 
water supply source. A water resource management plan is paramount if 
saltwater intrusion is to be avoided. However, there are drinking water 

treatment technologies that will remove chloride.
Reverse osmosis (RO) places water under pressure 

against a special membrane. The membrane allows 
water molecules to move through but prevents the pas-
sage of salt and other dissolved minerals. However, RO 
for high-volume needs is inefficient and costly.

Distillation first boils water to produce steam. The 
steam is then condensed to produce purified drinking water. Salts and other 
mineral impurities stay in the boiling chamber, which requires periodic 
cleaning to remove the accumulated minerals. Distillation is not effective 
for organic contaminants. It is also costly to operate and is only feasible for 
small volumes. 

Deionization is a method similar to water softening, but this process 
uses strong acids and bases rather than salt to regenerate the system. It is an 
effective method for removing chlorides from raw water. Bottled water is 
also an option while long-term treatment solutions are being investigated.

ABOUT THE AUTHOR
John Rowe, Ph.D., is a professor of water resources at Florida Gateway Col-

lege in Lake City, Fla. He can be reached at john.rowe@fgc.edu.   

water:
TECH TALK

Where Do Chlorides 
Come From?
WHEN EXCESSIVE SODIUM AND CHLORIDE APPEAR IN SOURCE WATER FOR A DRINKING WATER 
SYSTEM, IT’S IMPORTANT TO PINPOINT THE SOURCE AND EXPLORE OPTIONS FOR TREATMENT

By John Rowe, Ph.D.

Sodium and chloride also occur in domestic wastewater, which 

means finding their source is important: Their presence may 

indicate nearby improper disposal of sewage.



A Step

Ahead
INSTEAD OF WAITING FOR TOUGHER NITROGEN PERMIT LIMITS,  
OPERATORS IN ASHEBORO, N.C., PROACTIVELY ADVANCED THE  
NUTRIENT REMOVAL CAPACITY OF EXISTING PLANT AND EQUIPMENT

STORY: Ted J. Rulseh
PHOTOGRAPHY: Al Drago

MIKE WISEMAN AND HIS OPERATIONS 
TEAM KNEW THEY WOULD FACE A TOTAL 
nitrogen limit in their new permit, due in 2016.

So, instead of waiting to see the actual limit, and 
instead of resigning themselves to a costly plant upgrade, 
they set out last year to see how low they could push 
nitrogen output at the Asheboro (N.C.) Wastewater Treat-
ment Plant with a biological nutrient removal process 
using existing equipment.

They’ve driven it down as low as 5 mg/L with adjust-
ments to the aeration schedule and the addition of a carbon 
source supplied by a food producer. And they’ve done it 
while facing other challenges that go with operating a 9 
mgd (design) plant that has seen its average flow drop from 
6 mgd to 3 mgd after the closing of local industries.

The team’s innovations have earned recognitions that 
include:

• A 2010 Central Region Operations and Mainte-
nance Excellence Award from the North Carolina 

American Water Works Association and Water Envi-
ronment Association

• A 2010 Wilbur E. Long Operator of the Year Award 
from the same organization for John Stake, assis-
tant plant manager

• A 2013 Wilbur E. Long Operator of the Year Award 
for Chris Schadt, lead operator

 
MULTISTEP PROCESS

The Asheboro plant was built in 1962 with primary 
settling tanks and trickling filters. Upgrades followed 
in 1975, 1986 and 1996. The 1986 upgrade added an acti-
vated sludge process for ammonia removal to meet fed-
eral Clean Water Act requirements, according to Wiseman, 
plant manager.

In today’s process, influent passes through an auto-
matic-cleaning Flex Rake bar screen (Duperon Corp.) 
installed six years ago. “It picks up anything from house-
hold toilet paper to tree limbs and tires,” says Wiseman. 

wastewater: PLANT
top performer

Proud of their product, John Stake, Chris Schadt and Mike 
Wiseman watch final effluent on its way to Hasketts 
Creek from the Asheboro Wastewater Treatment Plant.

City of Asheboro (N.C.) Wastewater  
Treatment Plant
BUILT: | 1962, upgraded 1975, 1986, 1996
POPULATION SERVED: | 25,000
EMPLOYEES: | 30
FLOWS: | 9 mgd design, 3 mgd average
TREATMENT LEVEL: | Tertiary           
TREATMENT PROCESS: | Extended aeration activated sludge, sand filtration
RECEIVING WATER: | Hasketts Creek
BIOSOLIDS: | Land applied
ANNUAL BUDGET: | $2.5 million (operations)
WEBSITE: | www.ci.asheboro.nc.us
GPS COORDINATES: Latitude: 35°45’58.40” N; longitude: 79°47’08.89” W

44     TREATMENT PLANT OPERATOR



A Step

Ahead
INSTEAD OF WAITING FOR TOUGHER NITROGEN PERMIT LIMITS,  
OPERATORS IN ASHEBORO, N.C., PROACTIVELY ADVANCED THE  
NUTRIENT REMOVAL CAPACITY OF EXISTING PLANT AND EQUIPMENT

STORY: Ted J. Rulseh
PHOTOGRAPHY: Al Drago

MIKE WISEMAN AND HIS OPERATIONS 
TEAM KNEW THEY WOULD FACE A TOTAL 
nitrogen limit in their new permit, due in 2016.

So, instead of waiting to see the actual limit, and 
instead of resigning themselves to a costly plant upgrade, 
they set out last year to see how low they could push 
nitrogen output at the Asheboro (N.C.) Wastewater Treat-
ment Plant with a biological nutrient removal process 
using existing equipment.

They’ve driven it down as low as 5 mg/L with adjust-
ments to the aeration schedule and the addition of a carbon 
source supplied by a food producer. And they’ve done it 
while facing other challenges that go with operating a 9 
mgd (design) plant that has seen its average flow drop from 
6 mgd to 3 mgd after the closing of local industries.

The team’s innovations have earned recognitions that 
include:

• A 2010 Central Region Operations and Mainte-
nance Excellence Award from the North Carolina 

American Water Works Association and Water Envi-
ronment Association

• A 2010 Wilbur E. Long Operator of the Year Award 
from the same organization for John Stake, assis-
tant plant manager

• A 2013 Wilbur E. Long Operator of the Year Award 
for Chris Schadt, lead operator

 
MULTISTEP PROCESS

The Asheboro plant was built in 1962 with primary 
settling tanks and trickling filters. Upgrades followed 
in 1975, 1986 and 1996. The 1986 upgrade added an acti-
vated sludge process for ammonia removal to meet fed-
eral Clean Water Act requirements, according to Wiseman, 
plant manager.

In today’s process, influent passes through an auto-
matic-cleaning Flex Rake bar screen (Duperon Corp.) 
installed six years ago. “It picks up anything from house-
hold toilet paper to tree limbs and tires,” says Wiseman. 

wastewater: PLANT
top performer

Proud of their product, John Stake, Chris Schadt and Mike 
Wiseman watch final effluent on its way to Hasketts 
Creek from the Asheboro Wastewater Treatment Plant.

City of Asheboro (N.C.) Wastewater  
Treatment Plant
BUILT: | 1962, upgraded 1975, 1986, 1996
POPULATION SERVED: | 25,000
EMPLOYEES: | 30
FLOWS: | 9 mgd design, 3 mgd average
TREATMENT LEVEL: | Tertiary           
TREATMENT PROCESS: | Extended aeration activated sludge, sand filtration
RECEIVING WATER: | Hasketts Creek
BIOSOLIDS: | Land applied
ANNUAL BUDGET: | $2.5 million (operations)
WEBSITE: | www.ci.asheboro.nc.us
GPS COORDINATES: Latitude: 35°45’58.40” N; longitude: 79°47’08.89” W



46     TREATMENT PLANT OPERATOR

“Since it has been in service, we haven’t had to do a thing to it.” 
The wastewater then passes through grit removal (PISTA grit system 

from Smith & Loveless), six rectangular primary clarifiers with chain and 
flight scrapers and three trickling filters (Ovivo), two from the original plant 
and one added in 1986.

After passing through four secondary clarifiers with the same mechani-
cal system as the primaries, the water is lifted by Fairbanks-Nijhuis pumps 
to the two aeration basins (Schreiber). Six 40 hp blowers (Aerzen) and three 
centrifugal blowers (Hoffman & Lamson) — two 300 hp units and one 85 hp 
— provide airflow. New fine-bubble diffusers (Schreiber) were installed two 
years ago.

After aeration, the flow passes through three final clarifiers (Envirex/
Evoqua Water Technologies) and a DynaSand deep-bed sand filter (Parkson 
Corp.) before discharge to Hasketts Creek.

 
IMPACTS OF ECONOMY

For years, the plant hummed along, taking a substantial industrial flow 
along with domestic wastewater from a population of about 25,000. Then the 
economy took a turn, and textile plants that formed most of the industrial 
base began moving out.

“If you look back 10 years, our flow was 70 percent industrial and 30 per-
cent domestic,” says Wiseman. “Now it’s flip-flopped — we’re 70 percent 
domestic and 30 percent industrial. Ten years ago, our average flow was 6 
mgd. Now we’re treating 3 mgd.”

That has posed significant challenges. “In losing half our flow, we also 
lost a lot of alkalinity,” says Wiseman. “Now we have lower-pH influent com-

City of Asheboro (N.C.) Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT*

BOD 326 mg/L 2.5 mg/L
 5.0 mg/L Apr-Oct

   10.0 mg/L Nov-Mar

TSS 374 mg/L 3.6 mg/L 30 mg/L

Ammonia 20 mg/L 0.15 mg/L 2.0 mg/L Apr-Oct
   4.0 mg/L Nov-Mar

Total N 40 mg/L 4.0 mg/L Monitor

Total P 7.5 mg/L 0.2 mg/L Monitor

Fecal coliform  7.7/100 mL 200/100 mL
*Monthly averages

‘‘If you look back  

10 years, our  

flow was 70 percent 

industrial and 30 percent 

domestic. Now it’s 

flip-flopped — we’re  

70 percent domestic 

and 30 percent industrial. 

Ten years ago, our 

average flow was 6 mgd. 

Now we’re treating  

3 mgd.” 
MIKE WISEMANChris Schadt adjusts water levels in the lab at the Asheboro plant.

John Stake performs 
maintenance on an 
Endress+Hauser 
ISEmax ammonium 
and nitrate sensor, 
used to monitor the 
biological nutrient 
removal process.

ing in. The textile makers had been 
sending us chemicals and solids that 
were high in pH, and we didn’t have 
to add alkalinity to sustain our pro-
cess. We had been averaging pH 7 
to 7.5. When the textile mills left 
town, our pH dropped to 6 to 6.5. We 
had to find a chemical to supplement 
that cost-effectively.” 

They tried caustic soda until a 
team member was injured in han-
dling it, then switched to magnesium 
hydroxide — safer and effective, but 
costly. “Now we use a lime slurry, which 
is very cheap and does exactly what 
we need it to do,” says Wiseman.

 
LOW-FLOW CHALLENGES

The flow reduction alone required 
process adjustments. “When we lost 
half our flow, the detention time 
through the plant increased more 
than twofold,” Wiseman recalls. “We 
went from 24 hours to about 52 hours. That created an issue with tanks going 
septic.” In addition, the trickling filters removed BOD so effectively that too 
little nutrient was available to feed the microorganisms in the aeration basins.

They experimented with taking tanks out of service to shorten detention 
times. “But when you take tanks offline, if you don’t exercise the mechanics 
in them, they can rust up and freeze,” Wiseman says. “In addition, it’s dif-
ficult to put tanks back into service, and we have a big problem with I&I. In 
a high-flow situation we could go from 3 mgd to 20 mgd in about two hours, 
so the operators were scrambling to put tanks back online so we could han-
dle the flows without losing solids from the aeration basins.”

Another challenge related to the solids process: Biosolids were batch-fed 
to the belt filter presses for dewatering and the filtrate sent back to the head-
works. “At 6 mgd, the flow gave us enough dilution so that the high-ammo-
nia filtrate didn’t cause problems as it went through the plant,” says Wiseman. 
“But at 3 mgd, it caused huge spikes in air demand, and we ended up with 
more ammonia leaving the plant than we cared for.”

So in 2010, Stake stepped up with a plan to use a primary clarifier that 
had been taken out of service as an equalization basin for the press filtrate. 
“Now we pump our filtrate to that empty tank and use a pump to feed it into 
the process at a steady rate,” Wiseman says. “So instead of having slug loads 
of filtrate going through and disrupting the process, we are feeding in a low 
dose all the time. It has helped tremendously. 

“The tank also serves as an equalization basin during high flows. At 
275,000 gallons, it doesn’t last long at high flows, but it does enough to take 
the edge off. Most of our high flows are short-lived — two hours or less.”

 
THE NITROGEN CHALLENGE

Perhaps the biggest challenge still lies ahead. Plant personnel expect the 
plant’s 2016 permit to include a total nitrogen limit. Schadt, lead operator, 
observes, “We had been averaging about 20 mg/L total nitrogen leaving the 
plant. Facilities similar to ours that have a nitrogen limit are at about 4 to 5 
mg/L. We’re looking to reduce ours down to something close to what we 
think our permit might be.

“We wanted to be proactive in what we could do with the tanks and equip-
ment we had and see if it was possible to get our nitrogen down. If not, we 

would be looking at some kind of upgrade, probably costing upward of a mil-
lion dollars.”

The key was to establish an effective nitrification-denitrification process 
in the circular aeration basins, which include a traveling bridge and perim-
eter air diffusers. That in turn depended on creating an anoxic zone where 
denitrification could occur.

“In reading and talking to equipment manufacturers, we learned that by 
cutting the air off for a specified period, and then aerating for a specified 
period, we could achieve the necessary conditions,” says Schadt. “We then 
discovered that we didn’t have enough carbon source to allow the microor-

Members of the Asheboro team 
include, from left, Chris Schadt, lead 
operator; Mike Wiseman, plant 
manager; and John Stake, assistant 
plant manager.

THE ASHEBORO TEAM
Thirty people manage, operate and maintain the Asheboro 

Wastewater Treatment Plant.
Michael Rhoney is the city’s Water Resources Director; 

Wendy Sawyer is office assistant.  
Besides Mike Wiseman, plant manager, John Stake, assistant 

plant manager, and Chris Schadt, lead operator, the plant team 
includes operators Tim Williamson, Tommy Joyce, Greg Hamil-
ton, Greg Abernethy, Bruce Tuttle, Andrew Marley and Travis 
Rich. The technical services staff includes Michele Dawes, 
manager; and Sarah Warner, specialist.

Other team members are:
Systems maintenance: Jeff Cagle, manager; Barry Lewis, 

assistant manager; Bryan Reeder, Jerry Cox, Travis Phillips, 
Bobby Cain, Travis Joyce, Chuck Jordan, Richard Stanley and 
Rodger Davis, mechanics.

Water quality (laboratory): Bernadine Wardlaw, manager; 
Judy Smith, assistant manager; Dina Tutterow and Jay Ledwell, 
lab technicians; and Joe Thatcher, biologist.



tpomag.com    November 2014   47

“Since it has been in service, we haven’t had to do a thing to it.” 
The wastewater then passes through grit removal (PISTA grit system 

from Smith & Loveless), six rectangular primary clarifiers with chain and 
flight scrapers and three trickling filters (Ovivo), two from the original plant 
and one added in 1986.

After passing through four secondary clarifiers with the same mechani-
cal system as the primaries, the water is lifted by Fairbanks-Nijhuis pumps 
to the two aeration basins (Schreiber). Six 40 hp blowers (Aerzen) and three 
centrifugal blowers (Hoffman & Lamson) — two 300 hp units and one 85 hp 
— provide airflow. New fine-bubble diffusers (Schreiber) were installed two 
years ago.

After aeration, the flow passes through three final clarifiers (Envirex/
Evoqua Water Technologies) and a DynaSand deep-bed sand filter (Parkson 
Corp.) before discharge to Hasketts Creek.

 
IMPACTS OF ECONOMY

For years, the plant hummed along, taking a substantial industrial flow 
along with domestic wastewater from a population of about 25,000. Then the 
economy took a turn, and textile plants that formed most of the industrial 
base began moving out.

“If you look back 10 years, our flow was 70 percent industrial and 30 per-
cent domestic,” says Wiseman. “Now it’s flip-flopped — we’re 70 percent 
domestic and 30 percent industrial. Ten years ago, our average flow was 6 
mgd. Now we’re treating 3 mgd.”

That has posed significant challenges. “In losing half our flow, we also 
lost a lot of alkalinity,” says Wiseman. “Now we have lower-pH influent com-

City of Asheboro (N.C.) Wastewater Treatment Plant
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT*

BOD 326 mg/L 2.5 mg/L
 5.0 mg/L Apr-Oct

   10.0 mg/L Nov-Mar

TSS 374 mg/L 3.6 mg/L 30 mg/L

Ammonia 20 mg/L 0.15 mg/L 2.0 mg/L Apr-Oct
   4.0 mg/L Nov-Mar

Total N 40 mg/L 4.0 mg/L Monitor

Total P 7.5 mg/L 0.2 mg/L Monitor

Fecal coliform  7.7/100 mL 200/100 mL
*Monthly averages

‘‘If you look back  

10 years, our  

flow was 70 percent 

industrial and 30 percent 

domestic. Now it’s 

flip-flopped — we’re  

70 percent domestic 

and 30 percent industrial. 

Ten years ago, our 

average flow was 6 mgd. 

Now we’re treating  

3 mgd.” 
MIKE WISEMANChris Schadt adjusts water levels in the lab at the Asheboro plant.

John Stake performs 
maintenance on an 
Endress+Hauser 
ISEmax ammonium 
and nitrate sensor, 
used to monitor the 
biological nutrient 
removal process.

ing in. The textile makers had been 
sending us chemicals and solids that 
were high in pH, and we didn’t have 
to add alkalinity to sustain our pro-
cess. We had been averaging pH 7 
to 7.5. When the textile mills left 
town, our pH dropped to 6 to 6.5. We 
had to find a chemical to supplement 
that cost-effectively.” 

They tried caustic soda until a 
team member was injured in han-
dling it, then switched to magnesium 
hydroxide — safer and effective, but 
costly. “Now we use a lime slurry, which 
is very cheap and does exactly what 
we need it to do,” says Wiseman.

 
LOW-FLOW CHALLENGES

The flow reduction alone required 
process adjustments. “When we lost 
half our flow, the detention time 
through the plant increased more 
than twofold,” Wiseman recalls. “We 
went from 24 hours to about 52 hours. That created an issue with tanks going 
septic.” In addition, the trickling filters removed BOD so effectively that too 
little nutrient was available to feed the microorganisms in the aeration basins.

They experimented with taking tanks out of service to shorten detention 
times. “But when you take tanks offline, if you don’t exercise the mechanics 
in them, they can rust up and freeze,” Wiseman says. “In addition, it’s dif-
ficult to put tanks back into service, and we have a big problem with I&I. In 
a high-flow situation we could go from 3 mgd to 20 mgd in about two hours, 
so the operators were scrambling to put tanks back online so we could han-
dle the flows without losing solids from the aeration basins.”

Another challenge related to the solids process: Biosolids were batch-fed 
to the belt filter presses for dewatering and the filtrate sent back to the head-
works. “At 6 mgd, the flow gave us enough dilution so that the high-ammo-
nia filtrate didn’t cause problems as it went through the plant,” says Wiseman. 
“But at 3 mgd, it caused huge spikes in air demand, and we ended up with 
more ammonia leaving the plant than we cared for.”

So in 2010, Stake stepped up with a plan to use a primary clarifier that 
had been taken out of service as an equalization basin for the press filtrate. 
“Now we pump our filtrate to that empty tank and use a pump to feed it into 
the process at a steady rate,” Wiseman says. “So instead of having slug loads 
of filtrate going through and disrupting the process, we are feeding in a low 
dose all the time. It has helped tremendously. 

“The tank also serves as an equalization basin during high flows. At 
275,000 gallons, it doesn’t last long at high flows, but it does enough to take 
the edge off. Most of our high flows are short-lived — two hours or less.”

 
THE NITROGEN CHALLENGE

Perhaps the biggest challenge still lies ahead. Plant personnel expect the 
plant’s 2016 permit to include a total nitrogen limit. Schadt, lead operator, 
observes, “We had been averaging about 20 mg/L total nitrogen leaving the 
plant. Facilities similar to ours that have a nitrogen limit are at about 4 to 5 
mg/L. We’re looking to reduce ours down to something close to what we 
think our permit might be.

“We wanted to be proactive in what we could do with the tanks and equip-
ment we had and see if it was possible to get our nitrogen down. If not, we 

would be looking at some kind of upgrade, probably costing upward of a mil-
lion dollars.”

The key was to establish an effective nitrification-denitrification process 
in the circular aeration basins, which include a traveling bridge and perim-
eter air diffusers. That in turn depended on creating an anoxic zone where 
denitrification could occur.

“In reading and talking to equipment manufacturers, we learned that by 
cutting the air off for a specified period, and then aerating for a specified 
period, we could achieve the necessary conditions,” says Schadt. “We then 
discovered that we didn’t have enough carbon source to allow the microor-

Members of the Asheboro team 
include, from left, Chris Schadt, lead 
operator; Mike Wiseman, plant 
manager; and John Stake, assistant 
plant manager.

THE ASHEBORO TEAM
Thirty people manage, operate and maintain the Asheboro 

Wastewater Treatment Plant.
Michael Rhoney is the city’s Water Resources Director; 

Wendy Sawyer is office assistant.  
Besides Mike Wiseman, plant manager, John Stake, assistant 

plant manager, and Chris Schadt, lead operator, the plant team 
includes operators Tim Williamson, Tommy Joyce, Greg Hamil-
ton, Greg Abernethy, Bruce Tuttle, Andrew Marley and Travis 
Rich. The technical services staff includes Michele Dawes, 
manager; and Sarah Warner, specialist.

Other team members are:
Systems maintenance: Jeff Cagle, manager; Barry Lewis, 

assistant manager; Bryan Reeder, Jerry Cox, Travis Phillips, 
Bobby Cain, Travis Joyce, Chuck Jordan, Richard Stanley and 
Rodger Davis, mechanics.

Water quality (laboratory): Bernadine Wardlaw, manager; 
Judy Smith, assistant manager; Dina Tutterow and Jay Ledwell, 
lab technicians; and Joe Thatcher, biologist.



48     TREATMENT PLANT OPERATOR

WWW.KELLERAMERICA.COM     877-253-5537     SALES@KELLERAMERICA.COM

�he �evelRat  by  Keller  America  has  a  superior  non�stick  

sensing  diaphragm,  making  it  ideal  for  use  in  wastewater  

applications.  

EEach �evelRat  is  built  to  order  in  the  U.S.  with  custom 

ranges  and cable  leng ths,  al l  in  3  business  days.  Combined 

with  guaranteed l ightning  protection  on 4�20mA models,  

the  Keller  �evelRat  provides  the  best  value  in  wastewater  

level  measurement.    

�or  information on the  best  Keller  submersible  for  your  

application,  contact  Keller  today.

�he �evelRat  by  Keller  America  has  a  superior  non�stick  

sensing  diaphragm,  making  it  ideal  for  use  in  wastewater  

applications.  

EEach �evelRat  is  built  to  order  in  the  U.S.  with  custom 

ranges  and cable  leng ths,  al l  in  3  business  days.  Combined 

with  guaranteed l ightning  protection  on 4�20mA models,  

the  Keller  �evelRat  provides  the  best  value  in  wastewater  

level  measurement.    

�or  information on the  best  Keller  submersible  for  your  

application,  contact  Keller  today.

WWW.KELLERAMERICA.COM     877-253-5537     SALES@KELLERAMERICA.COM

N � � � � � � � � � �  � � � � �  � � � � � � � � � � � �

ganisms to feed and drive the oxygen down. 
“Fortunately, we have a cereal company in Asheboro, MOM Brands, that 

has a sugar water byproduct. We were able to work out a deal where we receive 
that byproduct in tanker form to use as our carbon source. Using one of our 
old existing caustic soda tanks and a pump from one of our old plate-and-
frame dewatering presses, we put together a feed system for the sugar water. 
We feed it continuously at 1 to 2 gpm, depending on the strength of the sugar 
water. By trial and error, we came up with feed rates that work.” 

The process is simple: The air is on for two hours (nitrifying), then cut 
off for two hours (denitrifying). That amounts to eight four-hour on-off cycles 
over a 32-hour detention time in the basins. At present, while the system is 